
Parts List
Qty Description
1 Grille guard assembly

2 Mounting bracket

2 Upper support bracket

4 Spacer bracket

6 Carriage bolt, M12

6 Acorn nut, M12

6 Lock washer, M12

6 Flat washer, M12

2 Socket head bolt, M8

2 Nylock nut, M8

4 Flat washer, M8

8 Double-sided adhesive tape




